
Titre:
Title:

Modélisation hybride du procédé de boues activées dans l'industrie 
des pâtes et papiers : étude et prédiction du foisonnement 
filamenteux

Auteur:
Author:

Jean-Martin Brault 

Date: 2009

Type: Mémoire ou thèse / Dissertation or Thesis

Référence:
Citation:

Brault, J.-M. (2009). Modélisation hybride du procédé de boues activées dans 
l'industrie des pâtes et papiers : étude et prédiction du foisonnement filamenteux
[Ph.D. thesis, École Polytechnique de Montréal]. PolyPublie. 
https://publications.polymtl.ca/214/

Document en libre accès dans PolyPublie
Open Access document in PolyPublie

URL de PolyPublie:
PolyPublie URL:

https://publications.polymtl.ca/214/

Directeurs de
[...]
the different categories of costs for operation and maintenance of an AST system and their 

importance in steady-state and unstable operations. Some of these costs can be explicit as in the 

case of chemicals consumption and energy, while others can be implicit such as the need for 

greater concerted effort from personnel in the case of unstable operation.  

 



122 

 

Table 1 Categories of operation and maintenance costs in an AST system 

Cost category Steady-state operation Unstable operation 

Personnel X X 

Energy X X 

Chemicals consumption X X 

Analyses X  

Maintenance X X 

Safety and training X  

External services X X 

Sludge disposal X  

Effluent taxes X  

Effluent fines  X 

'Exceptional' events  X 

 

The importance of different categories of operating costs can differ greatly among treatment 

plants even if the pulping and papermaking processes are similar, because of site-specific 

conditions. Operational and maintenance costs can indeed be affected by wastewater composition 

and discharge criteria, quality of the wastewater treatment plant (WWTP) personnel, automation 

level, plant and process design, design capacity and capacity usage ratio, amongst others (2). 

Some operating costs, such as energy used for aeration and chemicals for sludge conditioning, are 

related to the actual load of pollutants to be treated in the WWTP, while other costs such as 

maintenance are likely related to plant size and plant configuration. The only major item that is 

related to flow is process related pumping, such as return activated sludge pumping (3).  

Fels et al. (1997) reported average total operating costs of $CDN 4.3 million at mechanical pulp 

and paper facilities using the AST process to treat their effluent. Simulation results showed that 

power and chemical use accounted for 34% and 41% of the direct operating costs, respectively. 

The influent BOD load was found to have the most effect on cost as the removal of BOD 

accounted for 60% of equipment and 70% of the direct operating costs (4). In a study of AST 

process performance, annual operating costs of roughly $0.30/m3 of treated effluent were 

reported for a paper mill producing tissue, fine and packaging papers (5). Total average nutrient 



123 

 

costs of $CDN 850 per day were also estimated for an AST plant treating the effluent from a 

kraft pulp and paper mill (6). These costs were based on a BOD load of 25 t/d with a nutrient 

addition of 100:3:0.5. Sludge management costs from AST plants, mostly for polymer, can also 

constitute a large cost item in the plant's operating budget, reaching as high as 60% of the total 

WWTP operating costs (7,8), while aeration energy can make up to 50-60% of these costs (9). 

Many AST plants are actually operated at dissolved oxygen concentrations higher than required 

for treatment because of aeration system oversizing and faulty oxygen sensors, for example. 

Energy savings of 20% can be achieved by optimizing the aeration operation (10). 

Operating costs can, in turn, be divided into fixed and variable costs. Labor, maintenance and 

analyses can be considered to be fixed costs while energy used for clarifier mechanisms and 

mixers, pumping and aeration power, chemicals consumption and effluent taxes depend on the 

stability of the wastewater treatment system, and as such are considered to be variable. A study 

looking at the design of secondary treatment systems reports higher secondary clarifier capital 

costs when anticipating poorly-settling sludge 

(11). This suggests that for a system which was not designed for such conditions, operating costs 

may increase to be able to handle poorly-settling sludge. In 1998, the Pulp and Paper Technical 

Association of Canada (PAPTAC) performed a survey on the operation and control of activated 

sludge systems to which 37 mills responded (12). The average surface loading rate of secondary 

clarifiers was found to be 14.3 m/d indicating that most clarifiers were properly designed. 

Nevertheless, most of these mills still experienced bulking events. 

AST plant operators are often forced to function in a reactive rather than proactive mode as a 

result of changing influent quality and process conditions (13). More efficient process control is 

therefore necessary for wastewater biotreatment, requiring the use of innovative methodologies 

for automated early warning of instability, as in the case of bulking. In this context, this paper 

will look at the operating costs of an activated sludge process treating the effluent from a 

thermomechanical pulp (TMP) mill in Quebec.  

METHODOLOGY 

The pulp and paper mill selected for this study is an integrated mill producing approximately 

350,000 tons of newsprint per year and is situated in Eastern Canada. The AST process is used to 

treat the effluent from TMP works, the white water accumulator, paper machines and the thermal 



124 

 

power plant. Figure 1 shows the WWTP configuration as well as the different chemicals used 

throughout the process. (Since the time at which this analysis was conducted, the contact basin 

has been bypassed and the folic acid addition discontinued without any observable effects on the 

treatment efficiency.) 

 

 

Figure 1. Activated sludge treatment plant configuration at the selected TMP mill. 

 

First, operating costs of the AST system were collected for the ten aforementioned cost categories 

in order to quantify the cost of unstable operations at the WWTP and determine potential 

opportunities for cost reduction. Costs were collected as annual averages over the last four years 

of operation. The ‘Personnel’ category costs were allocated to wages and salaries for internal 

personnel working full-time or part-time, on wastewater treatment as well as on sludge 

dewatering. Personnel costs associated with maintenance and sludge disposal were included in 

these respective categories. ‘Energy’ costs were collected for electricity used for wastewater 

treatment and sludge dewatering as well as for steam used for sludge dewatering. The annual 

costs allocated to the ‘Chemicals consumption’ category included wastewater and sludge 

treatment chemicals. The ‘Analyses’ category comprised costs allocated to laboratory services 

related to the operation of the wastewater and sludge treatment plants and included the costs of 

reagents, equipment, spare parts and subcontracting for regulatory or specialized analyses. 

‘Maintenance’ costs related to material required for the mechanical and electrical maintenance of 



125 

 

wastewater and sludge treatment systems and sensors while the ‘Safety and training’ category 

was related to costs of safety equipment and devices, uniforms, as well as seminars, courses and 

training aids. Consulting services, equipment rental and pumping services related to wastewater 

and sludge treatment were associated with the ‘External services’ category. Costs allocated to 

disposal of primary and secondary sludges as well as sawdust, screening residues and boiler ash 

were directed to the ‘Sludge disposal’ category. This category included costs associated with 

loading and transportation of sludge, sludge reuse (composting in this case) as well as landfilling. 

It is to be noted that cost savings resulting from sludge burning and corresponding replacement of 

fossil fuels were not included. The ‘Effluent taxes and fines’ category was made up of costs 

allocated to fixed and variable effluent levies for quantities of BOD, TSS and metals discharged 

in the receiving body, to sanitation rights, and to fines resulting from non-compliance events. 

Finally the 'Exceptional events' category referred to costs incurred by events that resulted in loss 

of production, overtime rates for operators and all other costs that were not budgeted. 

Secondly, to establish the cost of instability, the following items were considered: 

• relief chemical products:  

o sodium hypochlorite for filamentous bulking control; 

o folic acid used as supplemental nutrient to help the flocculating bacteria 

outcompete the filamentous bacteria; 

o settling aids (polymers) used when the sludge blanket reaches a certain critical 

level in the secondary clarifier, to help with settling sludge thickening; 

o antifoam injected in the aeration basin to help control, prevent, or destroy various 

types of foam in the secondary clarifier; 

o oxygen injected in the primary clarifier for odor control; 

o flocculant injected in the primary clarifier for septicity control (or control of 

conditions of low oxidation-reduction potential); 

• exceptional events, as defined previously. 

 

Relief chemicals refer to chemicals used only in a non continuous manner, during unstable 

operation or when operators feel the system may be drifting towards instability. All costs were 

expressed as specific amounts in $US per ton of primary effluent BOD (henceforth $/tBOD). 



126 

 

RESULTS AND DISCUSSION 

Total operating costs 

Figure 2 presents the average specific operating costs over a period of three years. During this 

period of time, approximately 26,000 m3/d were treated.  

 

 

Figure 2. Operating costs breakdown at the selected TMP WWTP in $/tBOD and percentage of 

total WWTP operating costs. 

 

A total specific cost of approximately $725/tBOD was calculated. As expected, the operating 

costs were dominated by the consumption of chemical products and energy, using 37.2% and 

26.8% respectively, suggesting that efforts in reducing these cost items would be the most 

effective in lowering treatment costs. The different chemicals that contributed to the 'Chemicals 

consumption' category are listed below in order of importance: 



127 

 

• Sludge thickening (polymers): $100/tBOD; 

• Nutrients (urea and ammonium polyphosphates): $40/tBOD and 20$/tBOD, respectively; 

• Settling aids (polymers): $35/tBOD; 

• pH control (caustic soda): $25/tBOD; 

• Supplemental nutrients (folic acid): $20/tBOD; 

• Septicity control (ferric sulfate): 15$/tBOD; 

• Odor control (oxygen): $5/tBOD; 

• Bulking and foaming control (sodium hypochlorite and antifoam): each at $3/tBOD; 

• Other chemical products tested during the study period cost $5/tBOD, on average. 

 

Polymers used in the primary clarifier accounted for approximately 70% of the settling aids costs. 

The remaining 30% was used in the secondary clarifier. 

Pulp and paper WWTPs can be exposed to important variability in terms of flow and load. This is 

particularly critical with respect to nutrient addition and aeration basin oxygen control. In the 

event of the implementation of nutrient regulations for the pulp and paper industry, closed-loop 

optimized control of the addition of nutrients would be essential to avoid important compliance 

costs and process upgrades. Environmental standards that change over time pose new demands 

on the WWTP, and as this possibility is usually not considered during the design phase, plants are 

seldom built to facilitate future upgrading, which may be very costly (14). Controlling aeration 

with the dissolved oxygen concentration in the aerated basin allows modulation of the oxygen 

feed according to the needs of the microorganisms, as well as to the variations to which the 

system is subjected. Controlling aeration would not only result in substantial energy savings but 

also improve treatment stability and efficiency. This could, in turn, lead to improved settling 

conditions by ensuring the system does not drift towards low oxygen conditions that are 

favorable to certain filamentous bacteria. A plant in which dissolved oxygen control is 

implemented on all aerated reactors performs significantly better than one using open loop 

control of aeration. Moreover, such a control strategy is already widely applied in practice (15). 

Costs allocated to maintenance and personnel followed with 14.3% and 11.2% of the total 

operating cost. Effluent taxes were found to be negligible at 0.4% of the total operating costs and 

a reduction of fixed and variable effluent taxes would mostly be beneficial to the mill image in 



128 

 

the community. Indeed, significant capital investment during the 1990s to improve wastewater 

treatment at the TMP mill has succeeded in helping introduce Atlantic salmon stocks to the 

receiving environment. A steady increase in salmon stocks attests to the success of this project 

and is of particular importance to the community and to the mill itself. No costs were associated 

with fines for out-of-compliance events during the studied period. Exceptional events of 

relevance that occurred over the years have been significant, costing on average $20/tBOD to the 

mill. Examples of events that translated into costs in this category included accidental spills and 

foam that induced equipment, piping or process modifications or temporary paper machine 

shutdowns. One particular event ended up consuming 8% of one year's total operating cost. 

 

Cost of instability 

The cost of instability as defined above was found to constitute 11.0% of the total operating costs 

for a specific cost of $80/tBOD. The breakdown of the costs associated with instability is shown 

in Figure 3.  

 

 

Figure 3. Breakdown of costs associated with instability at the selected TMP WWTP in $/tBOD 

and percentage of total instability operating costs. 

 



129 

 

Unstable operation was first associated with the use of relief chemicals. The selected mill’s 

activated sludge system has consistently experienced filamentous bulking problems over the last 

few years. According to mill key performance indicators, a stirred sludge volume index (SSVI) 

value of over 250 mL/g is an indicator of a settling problem requiring relief chemicals. In the 

study period, SSVI values above 250 mL/g were observed 40% of the time. The AST process in 

place is particularly prone to poor settling during the colder months of the year. 

During the study period, the AST system sustained an average of 6 filamentous bulking events 

per year requiring chlorination and settling aids. Each event ended up costing approximately 

0.3% of the total WWTP operating costs. Furthermore, more than 75% of the events occurred 

during the colder months of the year, namely from October to April, as reflected by the high 

SSVI values during those months. Foaming events occurred 4 times per year on average, 

requiring the use of antifoaming agents and showers on the surface of the secondary clarifiers. 

Each event incurred costs approximately equal to 0.1% of the total WWTP operating costs. 

The use of some chemical products is essential to the efficient operation of a WWTP, but as 

shown by the results of this study, many are used as relief chemicals. In fact, nearly 25% of the 

costs associated with chemicals consumption were used for that purpose. Reactive methods, as 

opposed to proactive, do not target the specific causes of the problems for which the chemicals 

are used and only temporarily remove the effects of their occurrence. The effect of these 

chemicals is thus only transient if they are not used continuously. It is to be noted that upset 

events can also be caused by the failure to add proper amounts of certain chemicals such as in the 

case of nutrients and it might be necessary to increase nutrient feed (and thus costs) to offset the 

potential for bulking events. For example, the AST system studied in this paper regularly suffers 

from organic load swings initiated upstream by white water overflows which send surges of 

volatile fatty acids to secondary treatment. These variations in BOD loads may induce short-term 

changes in F/M and thus transient nitrogen and phosphorus deficiencies, allowing other 

opportunistic types of filaments to settle in. By properly and timely adding nutrients to counter 

the additional loads, it might be possible to prevent using relief chemicals and reduce the risks of 